WRC RESEARCH REPORT NO. 102

A STUDY OF THE TREATMENT OF
LAKE MICHIGAN WATER USING DIRECT FILTRATION

Raymond D. Letterman

Department of Environmental Engineering \
Illinois Institute of Technology
Chicago, Illinois

FINATL REPORT

Project No. A-062-ILL

The work upon which this publication is based was supported
by funds provided by the U.S. Department of the Interior
as authorized under the Water Resources Research
Act of 1964, P.L. 88-379.

Agreement No. 14-31-0001-5013

UNIVERSITY OF ILLINOIS
WATER RESOURCES CENTER
2535 Hydrosystems Laboratory
Urbana, Illinois 61801

June, 1975



ABSTRACT

A STUDY OF THE TREATMENT OF
LAKE MICHIGAN WATER USING DIRECT FILTRATION

The direct filtration process can be an effective and economical
[...]
REFERENCES e e e e e e e e e .

LIST OF PUBLICATIONS . . . . . . .

Page

ii
iv

vii

16
18

33
43

88

94
98

100

102



Figure

10

11

12

13

14

15

16

iv

LIST OF FIGURES

Schematic Diagram of the Experimental
Apparatus . . « « ¢ 4 e e 4 e e 4 s e s 4 e e e

Geometric Sketch of the Prefiltration
Mixing Reactor and Impellers . . . . . . . . .

G value versus Impeller Rotational Speed .

. . .

Schematic Diagram of the Filter Assembly .
Filter Media Size Distributions

Effluent Turbidity versus Time for
Polymers A and D .

Effluent Turbidity and Zeta Potential as
a Function of Polymer Concentration . . . . . .

Effect of Influent Turbidity on Particle
Zeta Potential for a Given Polymer
Concentration . . .« ¢« « « & « v 4 4 e e e e o

Effect of Polymer Concentration on the
Headloss versus Time Relationship for
Polymer D . . ¢ ¢« v v ¢ ¢ v v o o« o o e e e s .

Effect of Polymer Type on Headloss versus
Time Relationship for a Zero Particle
Zeta Potential .

Headloss at 6.5 Hours as a Function of
Influent Turbidity - 5 mg/l Polymer A

Effluent Turbidity versus Volume of Water
Filtered With and Without Turbidity
Breakthrough . ..

Effluent Turbidity at 337 gal/ft2 and
Particle Zeta Potential versus Polymer
Concentration . . . .+ ¢ ¢« & + ¢ ¢ 4 4 . 4 .

Overall Headloss versus Volume of Water
Filtered « « ¢ o o o o o o o o o o o o o o »

Headloss versus Volume of Water Filtered
for Each Layer of the Filter Bed,
G = 700 sec~l :

Headloss versus Volume of Water Filtered
for Each La{er of the Filter Bed,

-G = 25 sec™

Page

11
13
14

15

22

25

28

29

31

32

35

37

39

41

42



Figure

17
18
19
20
21
22

23

24
25
26

27
28

29
30
31
32

33

Graphs of Mohanka's (20) and
Sakthivadivel's (20) Equations . . . . .

Terminal Headloss and Specific Deposit
Distributions . . . . . . . . . . .

Specific Deposit Parameter versus Volume
of Water Filtered for Four Filter Runs .

Specific Deposit Parameter versus Water
Production per Filter Run, AH = 30" . . .

Specific Deposit Parameter versus Water
Production per Filter Run, AH = 86"

Maximum Water Production per Filter Run
versus Filtration Rate . . . . . . .

Observed Water Production per Filter Run
versus Filtration Rate, G = 25 sec

PC = 1.5 mg/l and T = 4 min.

Percent of Maximum Water Production per
Filter Run versus G value . . . . . . .

Percent of Maximum Water Production versus
Polymer Concentration

Percent of Maximum Water Production per
Filter Run versus Mean Detention Time . .

Floc Size Distributions . . . . . .

Relationship Between Floc Size and Density .

Terminal Headloss and Specific Deposit
Distributions . . . . . . . . .

Terminal Headloss and Specific Deposit
Distributions . . . « . .« « . . . .

Statistical Distribution of Lake Michigan
Water Turbidity . . . . . . . .

Statistical Distribution of Lake Michigan

Water Plankton Densities

Effluent Turbidity and Overall Headloss versus

Volume of Water Filtered - Field Study .

Page
47
51
52
54

55

57

60
63
65

67
70

71

73
74

79

80

82



Figure

34

35

vi

Effluent Turbidity and
Headloss versus Volume
Filtered - Field Study

Effluent Turbidity and
Headloss versus Volume
Filtered - Field Study

Overall

of Water

Overall

of Water

Page

84

86



[OS—,

Table

vii

LIST OF TABLES

Effect of Coagulant Type and Filter
Media on Length of Filter Run,
Reference 7. . . . . .

Effluent Turbidity at 6.5 Hours for
Several Influent Turbidity Levels -
5 mg/1 Polymer A,

Effective and Optimum Polymer
Concentrations and Corresponding
Particle Zeta Potentials.

Polymer Concentrations Required to
Achieve a Zero Zeta Potential for
High and Low Influent Turbidities.

Calculated Optimum Terminal Headloss
Distributions.

Coefficients Used to Calculate Layer
by Layer Clean Bed Headloss,

Effect of Pretreatment and Filter
Operating Conditions on the Rate of
Clogging Front Advancement,

Page

23

26

26

49

58

76



I. INTRODUCTION
A. Objectives: The overall objective of this project

was to evaluate, using a 1 gpm pilot plant, the effectiveness

of the direct filtration process in treating water of the quality

generally obtained from Lake Michigan. The specific objectives
of the project included the following:

(a) Determine the feasibility of using a cationic poly-
electrolyte as the sole coagulant in the direct filtration
process.

(b) Evaluate the use of controlled pretreatment con-
ditions such as the coagulant concentration and the prefiltra-
tion mixing intensity and duration to maximize the filtered
water produced per filter run and maintain an acceptable
effluent turbidity.

(c) Determine the effect of the filter operating con-
ditions including the terminal headloss, filtration rate and
media grain size distribution on the pretreatment conditions
required to maximize water production and maintain an accept-
able effluent turbidity.

(d) Derive and verify experimentally mathematical
relationships which describe the direct filtration system
and which could be used to optimize the system design (includ-
ing the pretreatment step) and determine optimum operational
strategies during future studies.

(e) Conduct a statistical analysis of 1085 daily
average values of water quality parameters which are pertinent
to the feasibility of treating Lake Michigan water using

direct filtration.



(f) Test the relationships and observations from (a)
through (d) using water obtained directly from Lake Michigan.
B. Background: The direct filtration process is a
variation of the conventional water treatment system in which

the raw water is treated with a coagulant during a period of
agitation and then applied directly to the filter without
prior clarification by sedimentation. The absence of sedi-
mentation or large conventional flocculation tanks can de-
crease the size of the treatment plant, decrease capital costs
and eliminate the problem of dealing with two sources of
sludge. Direct filtration is especially effective when the
raw water turbidity is low. The conventional flocculation-
sedimentation sequence is relatively ineffective and therefore
unessentiél in this situation.

Recent literature contains several articles which deal
with proposed or existing direct filtration facilities.
In the Province of Ontario (1,2) there are four direct filtra-
tion plants. The original of these four resulted from the
conversion of an existing plant on Lake Ontario at Toronto to
direct filtration in 1964. 1In the United States the city of
Springfield, Massachusetts has constructed a 60 wmgd direct
filtration addition to its existing facility (3 ). VA 200 mgd
direct filtration plant has been constructed in Nevada to
treat water from Lake Mead (4 ). An 840 mgd high-rate direct
filtration plant will be constructed near Sydney, Australia (5 ).

Construction costs have been shown to be reduced signifi-
cantly by the use of the direct filtration scheme. Savings in

dollars per mgd design capacity for direct filtration over the




e iiia

conventional flocculation-sedimentation-filtration sequence
range from 15,000 for the new plant in Sydney (5) to 42,000
and 72,000 for the plant additions in Springfield (3) and
Toronto (l1l). Camp (6) has claimed that if the direct filtra-
tion process were applied in allvnew plant construction in the
U.S. Where annual water treatment plant construction expendi-
tures amount to $300 million, approximately $60 million would
be saved annually.

The use of cationic polyelectrolytes as primary coagu-
lants and bi-media (also called dual media) and multi-media
filters has been shown to be an effective combination in the
direct filtration process ('7,8) . Cationic polyelectrolytes
are high molecular‘weight,"iong chain organic polymers with
positive (cationic) ionizable groups. When introduced to a
suspension of negatively chargéd particles, e.g., clay
particles, bacteria, etc,, the polymer chains rapidly absorb
on the particles. If a typical, commercially available, cat-
ionic polyelectrolyte is used, the positive charges on the
polymer tend to neutralize the stabilizing negative charges
on the particles in the suspension. At the same time the
partially adsorbed polymer chains may extend into the solution
and become adsorbed on other particles. This is known as
interparticle bridging. Both factors, charge neutralization
and interparticle bridging, play significant roles in the
flocculation process.

The mechanisms by which polyelectrolytes may enhance the

removal of particles in water filtration have been discussed



4
in detail by Habibian (9) and Wnek (10). Interparticle bridg-

ing, according to Habibian (9), is a controlling mechanism.
The bridging which is significant in this case is between

the filtered particle and the media grains in the filter

bed. Habibian also notes that there is an "optimum dosage"
of cationic polYelectrolyte applied to the filter influent.
Removal of particles in the filter bed decreases when dosages
less than or greater than the optimum dose are used.

Cationic polyelectrolytes have been shown to permit
greater fluctuations in the filtration rate without danger of
turbidity breakthrough and, in general, to permit the use of
higher filtration rates, e.g., 10 gpm/ft2 (7). Filtration
cycle output in one study ( 8) was decreased only slightly
by higher filtration rates when polyelectrolytes were used.
Polymer coagulants have been shown to permit the use of larger
filter media grains (8). This was found to decrease the rate
of headloss build-up, Yet enabled the maintenance of an accept-
able effluent quality.

Adin and Rebhun (8 ) have observed that filtration using
cationic polyelectrolytes as the sole coagulant is character-
ized by the formation of a relatively narrow "working layer"
within the filter bed. The working layer was observed to
move down through the bed at a rate which was a function of
the polyelectrolyte concentration and the media grain size.
Above the working layer the filter was essentially "saturated"
with deposit and below it the filter was relatively clean.
When alum was used the working layer was broad and poorly de-

fined and tended to move down through the bed rapidly.




5

Polymer coagulants in comparison with hydrolyzing salt
coagulants result in less weight and volume of backwash
sludge which must be handled and disposed of, Sludge dis-
posal is a critical problem in water treatment practice.
When the coagulant used is aluminum hydroxide, more than
50 percent of the sludge by weight may be the hydroxide pre-
cipitate (11).

Dual media filters, consisting typically of a layer of
anthracite coal on top of a layer of sand, are advantageous
in the direct filtration process. The larger grain coal
layer filters and stores particles with less headloss per
unit of deposit compared to a stratified single media bed
which tends, in many cases, to form a compressible layer
of deposit on top of the media. Craft (12) has reported
that single media sand filter beds are inadequate for direct
filtration using filtration rates of from 5 to 7 gpm/ftz.
While the purpose of the course anthracite layer, in a dual
media filter, is primarily for deposit storage, the lower,
smaller grain size, sand layer is essential for the achieve-
ment of a low (<0.3 FTU) effluent turbidity.

Shea,et al. (7), conducted experiments using four
different pilot plant filter béds and aluminum sulfate and
a cationic polyelectrolyte as sole coagulants. A conventional
sand filter and three dual media beds, one with a fine and two
with coarse anthracite layers were studied. As shown in Table
the longest filter runs were obtained when the cationic poly-
electrolyte and the coarse anthracite layer were used. The

deeper coarse anthracite layer gave the longest filter run,



Table 1. Effect of Coagulant Type and Filter Media on Length of Filter
Run (7).
6.0 mg/l 24.10 mg/1
Suspended Solids Suspended Solids
with Alum with Cat-floc with Cat-floc
Dose Longest Dose Longest Dose Longest
Media mg/1 Run,hr. mg/1l Pun,hr. mg/1 Run, hr.
SAND
E.S.=0.45 mm 20 7.0 0.5 10.0 1.0 2.5
U.C.=1.55
Sand depth=22"
FINE DUAI. MEDIA
E.S.=0.98mm 10 6.5 0.74 14.0 1.0 10.0
U.C.=1.35
Coal depth=16"
COARSE DUAL MEDIA
E.S.=2.5mm 10 3.5 1.0 33.0 4.0 11.0
U.C.=1.32
Coal depth=16"
COARSE DUAL MEDIA
E.S.=2.5mm 10 4.5 1.0 43.0 4.0 14.5
U.C.=1.32

Coal depth=23"




[E———

7

43.0 hrs. This corresponds to é water production per filter
run of 7740 gal/ftz. A terminal headloss of 72 inches of
water and a filtration rate of 3 gpm/ft2 were used during
the study. Shea, et al. (7), also observed the filter run
length was inversely proportional to the influent suspénded'
solids concentration when the deposit was distributed within
the filter bed at run termination.

Hutchison and Foley (1) in reporting on full scale and
pilot plant experience with direct filtration in Canada noted
that the short filter runs which occurred during periods when
diatom densities increased above 1000/ml could be avoided by
the use of dual media filters in which the anthracite layer
had an effective size of 1.5 mm. However, it was noted that
these filters required increased operator skill dﬁring low
diatom density periods in order to avoid turbidity breakthrough.
In the absence of diatoms overall filter performance was best
when the dual media filters contained 1.0-1.1 mm effective
size anthracite.

In summary, the literature contains a significant amount
of information on the direct filtration process. Its economic
advantages are apparent. The advantages of dual media filters
and cationic polyelectrolyte coagulants have been made apparent
by several studies. However, there is very little, if any,
information in the literature on the use of a short duration
prefiltration mixing step to aid in maximizing water production,
and maintaining an acceptable effluent turbidity. There are
apparently no mathematical relationships which can be used in

lieu of pilot plant studies for process design and optimization.



II. EXPERIMENTAL APPARATUS AND PROCEDURE

A. Laboratory Filtration Studies: A constant rate direct
filtration pilot plant system was used in this study. The
apparatus consisted of four major sections; an influent raw
water preparation and feed system, a polymer feed system, a
prefiltration miking reactor, and an anthracite-sand dual-media
filter with a flow rate control assembly. A schematic diagram
of the entire system is shown in Figure 1.

The raw water suspension used throughout this study con-
sisted of 44 mg/l bentonite clay# and 22 mg/l of kaolin clay*
in Chicago tap water. The turbidity of this suspension was
32 FTU (Formazin Turbidity Units). This mixture was chosen
after a jar test study was conducted to find a mixture of
clays which resembled natural suspensions from Lake Michigan
in terms of its response to coagulation with cationic polymers.
A mixture with a turbidity of 32 FTU was selected because a
statistical analysis of offshore intake water turbidities (at
Chicago's Central Water Filtration Plant) showed that a
turbidity of 32 FTU is exceeded only about one percent of the
time. The water temperature throughout this study was 18°%c + 4°c.
The 250 gal. raw water suspensions were mixed using filtered com-
pressed air. The average characteristics of the Chicago tap
water used during the laboratory phase of the study were:

alkalinity - 108 mg/l as CaCO residual chlorine - 0.7 mg/l;

3;

hardness - 137 mg/l as CaCoO turbidity - 0.15 JTU and pH - 8.3.

37
The cationic polyelectrolyte used throughout the laboratory

filtration study, Cat-floc T##, was pumped to the "tee" fitting

$Fisher Scientific Company, Fair Lawn, N.J.
*7.T. Baker Chemical Company, Philipsburg, N.J.
##Calgon Corporation, Pittsburgh, Pa.




193eM
ysemyoeq

snjeieddy Teauswraodxy oya jo ueilelq dT3ewsydg

Muel Tox3uo) MoTq

-3

j S|

O 20 @
°% P »

<
ob

2

°° 9'0.00

o
o

%0

I

Hld

umunTo)
1937114

e

1030®9Y
SUIXRTH
uoTrleal
~TT¥91d - ¥Wd
adaeyosIqg
ysemyoeg -
sureiqg -

1939wWwo30y -

A M A M

dung -

1030K
aATag
1971aduy

) ¥

Y

a

jyuel, peey